
 
 

Parts manual 
 

 



 



Redexim      Verti-Cut 1300    Pag   01     Code   1216

TM

144PR002 PP10.dwg

Decals:  Page 02

Page 04 

Page 03

Page 08

Page 05

Page 06

Page 07



Redexim      Vert-Cut 1300    Pag   02     Code   1216

TM

144PR002 PP01.dwg

2

5 3 4

1

6



Redexim      Vert-Cut 1300    Pag   02     Code   1216

144PR002 PP01.dwg

QUAREMARKSDESCRIPTIONPART # 
1 Safety decall manual900.280.4021
1 Label logo900.260.4032
1 Label 1300914.260.4043
1 Safety decall VS921.280.4024
1 Label Verti-Cut944.260.4045
1 PTO Complete613.805.1006



 
Redexim      Verti-Cut 1300    Pag   03     Code   1216

TM

144PR002 PP03.dwg

 

4

7
8

5
1

6

8

1 23

15

10

12

15

11 91 14 13



Redexim      Verti-Cut 1300    Pag   03     Code   1216

144PR002 PP03.dwg

QUAREMARKSDESCRIPTIONPART # 
12 SL Nut DIN 985 - M8830.080.0801
2 U-Bolt Complete848.901.2002
2 Cover Toolbox991.140.6003
1 Manual/Toolbox Empty991.143.4004
2 Toolbox base plate464.031.2005
2 Toolbox clamp strip464.031.2026
4 Bolt DIN 933 - M8  x 25804.080.2507
8 Washer DIN 125 - M8864.080.0308
2 Jack L=260460.402.6009
1 Cover468.024.41010
1 Bottom cover plate468.042.05011
6 Stud L=150472.151.50012
2 Pipe linch pin523.100.70013
4 Bolt DIN 933 - M8  x 16804.080.16014

12 SL Nut DIN 985 - M10830.100.10015



 Redexim      Verti-Cut 1300    Pag   04     Code   1216

TM

144PR002 PP04.dwg

 

718

3 6

10

9 5

9112

12

7

11

4



Redexim      Verti-Cut 1300    Pag   04     Code   1216

144PR002 PP04.dwg

QUAREMARKSDESCRIPTIONPART # 
1 Top Link Pin24908251
2 3-Point Bottom Pin24908812
2 Spacer For Gearplate406.100.600 3
1 3-Point draw strip right464.084.8504
1 3-point draw strip left464.084.8525
2 3-Point Strip464.085.2506
3 R-Pin 5 Din 11024 523.051.0007
2 Bolt DIN 931-1 - M10 x 90802.100.9008
4 Bolt DIN 933 - M12  x 30804.120.3009
2 SL Nut DIN 985 - M10830.100.10010
4 SL Nut DIN 985 - M12830.120.12011
2 SL Nut DIN 985 - M22830.220.22012



Redexim      Verti-Cut 1300    Pag   05     Code   1246

TM

144PR002 PP05.dwg

12

9

6

11

5

10

1 7

8

310

13

2

14

17

17

16

15

Used on later models.
Check on machine.



Redexim      Verti-Cut 1300    Pag   05     Code   1246

144PR002 PP05.dwg

QUAREMARKSDESCRIPTIONPART # 
10 Rubber Strip446.042.0001
10 Clamp Strip464.041.2022
1 Scraper L=1320468.049.1303
1 Front roller Ø140 L=1348488.140.1355
2 Bearing UCFL 204742.200.3306

20 Bolt DIN 933 - M8  x 20804.080.2007
2 Bolt DIN 933 - M12  x 30804.120.3008
4 Bolt DIN 933 - M12  x 35804.120.3509

23 SL Nut DIN 985 - M8830.080.08010
4 SL Nut DIN 985 - M12830.120.12011
1 SL Nut DIN 985 - M16830.160.16012
3 Washer DIN 125 - M8864.080.03013
1 Safety bracket478.142.37714
3Used on later models, check on machine.Weight V-Cut468.153.78015
1Used on later models, check on machine.Bolt DIN 931-1 - M16 x 65802.160.65016
2Used on later models, check on machine.Bolt DIN 931-1 - M12 x 75802.120.75017



 

Redexim      Verti-Cut 1300    Pag   06     Code   1216

TM

144PR002 PP07.dwg

 5

7

15

21

22

17

14

17

22

19
22

22
23

16 18

2020

3

4

6

13

9

1

11 8
2

1012



Redexim      Verti-Cut 1300    Pag   06     Code   1216

144PR002 PP07.dwg

QUAREMARKSDESCRIPTIONPART # 
4 Distance Bush Shaking Sieve402.100.0801
1 Cover Plate Pulley Spanner464.020.6002
4 V-Belt XPA 1007642.131.0073
1 Pulley SPA 90-4 T1615646.010.9004
1 Pulley SPA 190-4 T2517646.011.9005
1 Taperlock 1615 - 25mm648.251.6156
1 Taperlock 2517 - 25mm648.252.5177
2 Bolt DIN 933 - M6  x 12804.060.1208
4 Bolt DIN 933 - M10  x 30804.100.3009
2 SL Nut DIN 985 - M6830.060.06010
4 SL Nut DIN 985 - M10830.100.10011
1 Key DIN 6885 - A 8 x 7 x 35884.080.35212
1 Key DIN 6885 - A 8 x 7 x 40884.080.40013
1 Distance bush Ø20/Ø12 L=50402.120.50014
1 Idler Ø85 L=72428.720.85015
1 Spanner Plate468.061.70016
2 Bearing 6004 2RS713.200.120 17
1 MH Bolt DIN 603 - M12 x 100820.121.00018
1 Eye Bolt M12x140 Din 444LB (full thread)822.121.40019
2 Nut DIN 934 - M12826.120.12020
1 SL Nut DIN 985 - M12830.120.12021
4 Washer DIN 125 - M12864.120.03022
1 Washer DIN 125 - M16864.160.03023



Redexim      Verti-Cut 1300    Pag   07     Code   1447

TM

144PR002 PP08.dwg

16 10 127 916613

13

8

19

4

3

1

15

2

18

5
18

11

14 17

20



Redexim      Verti-Cut 1300    Pag   07     Code   1447

144PR002 PP08.dwg

QUAREMARKSDESCRIPTIONPART # 
4 Distance Bush Ø30xØ10.5 L=20406.102.0001
1 Main drive shaft Ø25 L=635420.306.3502
1 Protection Tube444.605.4003
1 Pipe holder gearbox468.021.3024
1 Pipe Holder468.021.5025
1 PTO Cover Holder468.021.5606
1 PTO Cover Base Plate468.031.9027
1 Gearbox622.096.2568
1 Cover PTO Shaft629.123.1089
1 Protection  Cover PTO629.210.19010
1 Bearing UELFL 205742.250.43011
4 Bolt DIN 931-1 - M10 x 150802.101.50012
8 Bolt DIN 933 - M8  x 16804.080.16013
2 Bolt DIN 933 - M16  x 55804.160.55014
1 Set screw DIN 913 - M8 x 8818.080.08015
8 SL Nut DIN 985 - M8830.080.08016
4 SL Nut DIN 985 - M10830.100.10017
4 SL Nut DIN 985 - M16830.160.16018
1 Key DIN 6885 - A 8 x 7 x 25884.080.25019

20 494.152.582 Frame Scarifier 1300  1



Redexim      Verti-Cut 1300    Pag   07A     Code   1447

TM

144PR002 PP08A.dwg

811 17 15

3

14

4

9

13

2

12

18

16

14

10 17 15

75 1 6



Redexim      Verti-Cut 1300    Pag   07A     Code   1447

144PR002 PP08A.dwg

QUAREMARKSDESCRIPTIONPART # 
2 Distance Bush Angle Set Strip402.080.1501
1 Main drive shaft 420.306.2502
1 Protection Tube444.605.2503
1 Pipe Holder468.021.5084
1 Cover holder468.031.1065
1 Frame Scarifier 1300494.152.5846
1 Gearbox T19-A 259012622.170.2117
1 Protection  Cover PTO629.210.1908
1 Bearing UELFL 205742.250.4309
2 Bolt DIN 931-1 - M8 x 35802.080.35010
4 Bolt DIN 933 - M8  x 20804.080.20011
4 Bolt DIN 933 - M12  x 30804.120.30012
2 Bolt DIN 933 - M16  x 55804.160.55013
4 SL Nut DIN 985 - M16830.160.16014
6 Washer DIN 125 - M8864.080.03015
4 Washer DIN 125 - M12864.120.03016
6 Spring washer DIN 127 - A 8866.080.02117
4 Spring washer DIN 127 - A 12866.120.02118



 

Redexim      Verti-Cut 1300    Pag   08     Code   1216

TM

144PR002 PP09.dwg

 

679mm / 26.7"

Positon center bearing

Assemble knives in a helix shape

17

1

2

15

1

12

9

6

10

16141318

7

4 - 4.1
5

11

16

14

13

18

8

3



Redexim      Verti-Cut 1300    Pag   08     Code   1216

144PR002 PP09.dwg

QUAREMARKSDESCRIPTIONPART # 
2 Center bearing bush L=13404.350.1301
1 Bearing house470.242.6002
1 Bearing 6009 2RS713.450.1603

45Standard on machineScarify blade Ø210 th=2 mm341.302.2104
45OptionalScarify blade Ø210 th=3 mm341.303.2104.1
1 Spacer L=15406.360.1505
1 Spacer L=20406.360.2006

43 Spacer L=28406.360.2807
1 Rotor shaft V-Cut 1300422.309.1508
1 Bolt DIN 931-1 - M8 x 55802.080.5509
1 SL Nut DIN 985 - M8830.080.08010
1 SL Nut DIN 985 - M27x1.5830.270.27411
2 Distance bush Ø10/Ø18 L=23406.100.23012
2 Cover Plate468.021.31013
2 Bearing UELFL 205742.250.43014
2 Bolt DIN 933 - M10  x 40804.100.40015
4 Bolt DIN 933 - M16  x 35804.160.35016
2 SL Nut DIN 985 - M10830.100.10017
4 SL Nut DIN 985 - M16830.160.16018




